=
g0
s 9
L] ﬂu
=
&) s
= = S0/BEL90 =
: == == L0/18090
) = R 10/L8090 == —
...Wr oy T ozioo T Q0/SEL00 ™ & 7% JOLOO — 5 g
A BO/EZ090 — &
5 5 908090 )  oerzue0 EL/P1L00 F
_ 0219 _ -
7 -

— — 9.9
‘ E E
- = uuowmo

F_
cC C OD-WO
-8

DE/DZ290 e
mmv E— * vo__wmhmc 00LL0 n..m
5 _meeo 0Z/0ELI0 wem £ g
5 10/ 8090 YYVYY -3 B
£ I
2.8 © 0 3 /,_ St SO/ZELQ0 (O — ——— o -
2350 £ 1 evwiigo § ¥ ZOLL0 N ouzen i H o . m
Be"U11ﬁep m_u__Nm'hs g
M%WHMWWF% — ST/0EL00 60/16299 M
88X88e53 622L9 e ¥LIEZLO0 55289 . B
285 . o&E 10/22080 'm
h5055252 ahzLL00 91121490
DErow8EE L. T 1 0/9£290
IT=8RRL2s5s L0/LZ00L —a ELIFLLO0 . azzooY TTY L0/9EZ00 8
9 eiPho0 | jeoiviie0 ( A i
S 56
mw 0EMZL90 ﬂ—o.__.vN,nWD BEC/O D:N_.hw_ul! LOMSEZES9
o Lg
o
0oy
Lo88 o TVomwe ¥ Y SO0
wm%m 8 p
923 0¥z Lo/ignoq  ZorlZee OTLIO” | o
5856, & POIFELOD
F0n2EeD 9191490 9L/91£90 18209 1
s552E6% 5ZE89 M | ;/—. g
V2T GmELE - - FO/PELD0 - & Fams s
52-9%59¢8 - e N : sis=is §
It @%F% y / \ 8L/9L290 Fimmis
= PO = X0 OZEE0 » - | = D Aiozing
Ralepeit 82£89 ' et Lo Jale % - > o
DZ/FZLI0 2 2 | f
10/92090 | TQ_ES j f
~._boivrZes o — I Py | 90/81200 80/LEL90 o
———aD 0Z/¥2L90 91791290 $O/BEL90
o
o FTS0— g L i
LOMPELA0 o — E0/ECERD
EO/BELIO ~ W
190 = oimzi0 \

)

LoviLszZaa 9LZLL90
[ 1E ]

0009249
Lsvioiino
HI0L00£9/I0L00£9 INISOG/ N Woll/ N JoY g O
L WL " m
£0/55180 (W) sorpizLe

SSOXD /INNA

oToe:

BE2O1 05

J:-lo.

COPYRIGHT T2M 2016 €

OB4B105 648108

oroE

CBaR1D1

oroas

L

BE2RI 02

P69 100
w

BE231M8
LI
DE46201
DE4B10S 0648108 07092

aroE3

arogt

De4E201

oToEs

10

BE2D

6639108

FUN CROSS
SPORT E



Radio control

Racing cars

I
e}
S
o
(]
Q
Q
£
s z
VaE35 S
IS0 0 £
LNONR 5]
BoDe-—Egpa
JRLOL S50
B3R5 S
® = 5O
oo<88§ee
SoITTXEE
Y.mSnx@Zg
NEgOOT >
SE-owdsE
Izékeess
©

8

[sPad

@ W

&0

[}

.C%ﬂ

E N £
3Z&® 3
08ay% <
o= S
EEITRGS a

Do®.,. ©
T0nntes
g552E¢6%
Nl NEEE
AmF%SZ%?
2357 095%
M.3HXOWW
N_NDT cE
FNLoFWE=s=

FUN CROSS
SPORT E

90/8€£90 ®
\o/eeese  90/¥EL90 ©
02/5Z290

PR
Esah
W oo

STIFCLID we _

L0/L0L90
90/6££00 x S0/LL090
el I w0 @

90/8.090 ) ooeant
oo Y
0Z/0£L90
80/41090 1N -_
AA
90/8/090 LI 00120 52289

- =sioo0 \ /" “Si0%0
S0/2E£80

A0oLi0

3
50/ZEL90

BO/PLSBO 60/16299 52519
0Z/YZL80 S0/0£.290
£0/82490 | .
Z0/09Z99 e cz/9Lis0
S0/Z£290
£0/82.290 - 'y mwm 11299
e "5 & u_anﬁw E
-_| .— .— zoLio S 91Z8g 6L0LL90
ZE/OLL90 25000
60/0L290 5 Z2/91480 8e5.0 Sien 15090 @ L
\
YOIEL00 - i1 5E549 p—q & mEm.aO \. 9- ﬁmmm ll 606.0
00/S0000 e FOVELS0 FOFELS0 \.- h
1959 2294290 20/93080 _.88 090
i 0000  80/81190 9L/BLLO0 T s e Ea;_g&a:s
20428090
94/01190 = 9 B8 500 ‘ o 11599 —e—iv 11 o e+
=1 gLl
B -]
o 3333
m a 1) 20199090
a1L/a1480 =
) p— ﬁv ..
05219 0E/0£.290 ,
8209 91599 8332
= — m_.mmm 2ai0
o | ZE/91290
r Zz/91 190 HI0L00£9/30£00£9 “NISeg/ .N wejl/ . N Jo8
FZOE0 @ © 8E000 u n %ﬂw
-
Nnarm_u— 02/81.290 h_- ouu

COPYRIGHT T2M 2016 €

-14 -



FUN CROSS
SPORT E

T2M SAS

ZI - Avenue André Gouy - BP 30006
57381 FAULQUEMONT CEDEX
Tél: +33 (0)3 87 29 25 20

Fax : +33 (0)3 87 94 37 22

info@t2m.tm.fr
www.t2m-rc.fr

www.fg-modellsport.com

HOBBY MODELLBAU Vertriebs GmbH
Winterbergstralle 24a
66119 SAARBRUCKEN
Telefon : 0681-51733
Telefax : 0681-51735
hobby@t2m.tm.fr
www.t2m-rc.fr/de
www.fg-modellsport.de

®

Radio control

Racing cars

Ersatzteilliste

03024 Kunststoffscheiben (4St) 06738/03 Sechskantmutter M3 (15St)

06011 Schweller links/rechts (2St) 06738/04 Sechskantmutter selbst. M4 (15St)

06013 Karrosserieklammern (10St) 06738/05 Sechskantmutter M5 (15St)

06022/01 Antennenrohr mit Halter (1St) 06738/06 Sechskantmutter selbst. M6 (15St)
06026/01 Gestange M4x51 (2St) 06739/04 Sechskantmutter M4 (15St)

06029/08 Kugelgelenk fiir M8 (4St) 06745 Scheiben 10x16x1 DIN988 (10St)
06031/01 Uberrollbugel, Fun Cross Sport E (1St) 07088 Volumenausgleich fir StoRdampfer (2St)
06034/01 Kunststoffteil flr Versteifung (2St) 07091 Dampfer-Kolbenstange lang (1St)

06038 Motor-Befestigungsscheibe (4St) 07092 Federteller (2St)

06040/06 Kugellager 10x22x6 abgedichtet (2St) 07093 Silikon O-Ringe @4 x 2mm (12St)
06047/01 Stahl-Zahnrad 15 Z. Ver (1St) 07100 Einstellclips fur Vorderachse (16St)

06048 Stahl-Zahnrad groR 48Z. (1St) 07102 Querlenkerstift vorne (2St)

06050 Zahnradmitnehmer 60 mm (1St) 07153 Distanzen flr Karosserie (3St)

06051 Dampfungsgummi (4St) 07573 Sender (1St)

06052 Kunstsoff-Zahnrad 48 Z. (1St) 07902 1300KV Brushless Motor (1St)

06063/06 Kugelllager 12x28x8 (2St) 07909 Brushless Regler 150 A (1St)

06064 Differential-Gehause (1St) 07909/01 Programmierkarte (1St)

06065/01 Kunststoff-Diff.-Hulse (1St) 08462/01 Kunststoffbouchse 4/6x5mm (4St)

06066/02 Diff.Kegelzahnrad A verstarkt (2St) 08514/08 Stellringe (4St)

06067/02 Diff.Kegelzahnrad B verstarkt (2St) 10027/07 Kugelgelenk M7 10mm (4St)

06068 Diff.Kegelachse (1St) 60130/02 Heckspoiler schwarz (1St.)

06069/01 Diff.Antriebsachse Steck (1St) 60230 Frontrammer (1St)

06075 Querlenkerstift hinten oben (2St) 60239 Kunststoffstreben lang (1St)

06077 Achsschenkel hinten (2St) 66201 Alu-Chassis WB 535 Fun Cross Sport E (1St)
06077/05 Stahlkugel+Schraube (2St) 66210 Hinterachs-Abdeckung (1St)

06077/08 Distanzbuchse fur Achsschenkel (2St) 66212 Alu-Verbindungstrebe (1St)

06078/06 Kugellager 8x22x7 (2St) 66217 Stah Zahnrad 14Z schmal (1St)

06079 Antriebsachse hinten (1St) 66222 Lagerwelle fir Spanrollen (1St)

06081/01 Stahlkugel 5/10x15 (4St) 66223 Kunstoff-Lageraufnahme (1St)

06089/01 KS-Dampferkolben 2-Loch (2St) 66235/01 Riemenkanal Unterteil (1St)

06094/01 Dampfer-Druckfeder hinten Stadium 66236/01 Riemenkanal Oberteil (1St)

06095/01 Dampfer-Druckfeder vorne 66244/01 Kugelgelenk 7mm M4 (8St)

06107 Alu Felgen-Vierkantmitnehmer (2St) 66245 Stahlkugel 7mm (4St)

06107/01 Alu Felgen-Vierkantmitnehmer (2St) 66260/02 Kunstoff-Strebe (2St)

06155/02 FUN CROSS SPORT Aufklebersatz (1St) 66271/06 Kugellager 17x26x7mm abgedichtet (2St)
06155/03 Karrosserie FUN CROSS SPORT E (1St) 66287 StoRdampferbriicke vo. OR Buggy 4WD (1St)
06481/01 Alu-StoRdadmpfergehduse @20mm, lang (1St) 66291/02 StoRdampferverschlu® M20/M5 (2St)
06481/05 Dichtungsscheibe (2St) 66291/05 Dampferbefestigung lang unten 4WD (2St)
06481/06 O-Ring 15xTmm (4St) 66291/07 Kunststoff-Verstellringe 20mm, m.O-Ring (2St)
06482/01 Alu-StoRdampfergehause @20mm, kurz (1St) 66514 Reduzierbuchse 10/8 X 18 (1St)

06540 Empfangerbox (1St) 66515 Alu-Motorbock GroR 4WD, Fun Cross Sport E (1St)
06544/01 Ladekabel fur Li-Po Akkupack (1St) 66516 Alu-Getriebeplatte Fun Cross Sport E (1St)
06546/04 Akku Einselzelle Ni-Mh 1,2V/800 mAh (4St) 66517 Alu-Grundplatte Fun Cross Sport E (1St)
06556 FG Power-Pack Li-Po 2S 7,4V/6000 mAh 60C (1St) 66520 Akkuhalter-Fun Cross Sport E (5St)

06557 Ladegerat Wizard Box (1St) 67200/01 Off-Road Felge Leo 1:6, weif} (2St)
06597/01 Servo ST2605 30kg (1St) 67214/02 Mini-Block M / OR-Reifen/ Einlagen/Felgen (2St)
06567 Kabel-Klettband 25mm (2St) 67214/03 Mini-Block H / OR-Reifen/ Einlagen/Felgen (2St)
06710/19 Senk-Blechschraube 2,9X19 (20St) 67220/01 Reifeneinlage geschaumt fiir Pin / Block-Reifen (2St)
06712/16 Senk Blechschraube 4,2x16 mm (20St) 67229 Einstellschraube rechts/links (2St)
06714/09 Linsen-Blechschraube 4,2x16 (15St) 67244/02 Kunststoffstrebe @10 x 80mm (2St)
06714/13 Linsen-Blechschraube 2,9x13 (15St) 67247 Distanzbolzen 10x28 (2St)

06714/19 Linsen-Blechschraube 2,9x19 (15St) 67250 Spoilerhalter (2St)

06716/09 Linsen-Blechschraube 4,2x9,5 (15St) 67251 Verstellteil Spoilerhalterung (2St.)
06716/16 Linsen-Blechschraube 4,2x16 (15St) 67260/07 Flhrung firr Stabi (2St)

06716/19 Linsen-Blechschraube 4,2x19 (15St) 67267 Querlenker-Gewindstange (2St)

06716/22 Linsen-Blechschraube 4,2x22 (15St) 67336/01 StoRdampfer-Schutz Li. /R (2St)

06716/32 Linsen-Blechschraube 4,2x32 (15St) 67525 Kunststoff Querlenker hinten (2St)
06718/06 Senkschraube M4x6 (10St) 67525/01 StoRdampferhalterung unten (2St)
06718/08 Senkschraube m. Kreuzschlitz M4x8 (10St) 67530 Kunststoff Dampferplatte (1St)

06718/16 Senkschr .M.Kreuzschl. M4 (10St) 67535 Kunstsoff-Hinterachsbock links (1St)
06718/20 Senkschraube M4x20 (10St) 67536 Kunstoff-Hinterachsbock rechts (1St)
06720/25 Senkschr.m.Innensechskant M4x25mm (10St) 67539 Versteifung Servo Saver (1St)

06720/30 Senkschraube M4x30 (10St) 67561 Stabilisator (1St)

06722/14 Senkschraube M5x14 (10St) 67565 Querlenker unten vorne (2St)

06722/30 Senkschraube M5x30 (10St) 67577 Antriebswelle 130,5mm (1St)

06722/35 Senkschraube M5x35 (10St) 67584 Verstarkungsplatte Vorderachse (1St)
06723/16 Schrauben M6x16 (10St) 68216 Getriebewelle 4WD, (1St)

06724720 Zylinderschraube M3x20 (10St) 68225 Querlenker hinten oben (2St)

06725/20 Zylinderschraube M4x20 (10St) 68250/01 Vorderachsgehause vorne links (1St)
06725/25 Zylinderschraube M4x25 (10St) 68251/01 Vorderachsegehduse vorne rechts (1St)
06726/16 Zylinderschraube M5x16 (10St) 68255 Abdeckkappe f.Vorderachsgehause 4WD (2St)
06726/25 Zylinderschraube M5x25 (10St) 68266 Querlenker hinten oben (2St)

06727/40 Schrauben M6x40 (5St) 68268 Querlenkerstift vorne unten (2St)
06728/03 Gewindestift M3x3 (15St) 68270 Kunststoff Achsschenkel 4WD vo (2St)
06730/05 Gewindestift M5x5 mm (15St) 68271 Befestigungsmutter Vorderachse (2St)
06730/20 Gewindestift M5x20 (15St) 68276 Antriebachse vorne (1St)

06730/30 Gewindestift M5x30 (15St) 68323/03 Servo Saver A/B 80° (1St)

06731/08 Linsenschraube M4x8 (15St) 68324/01 Servo Saver Achse (1St)

06732/03 Sicherungsscheibe-Federstahl 3,2mm (15St) 68325 Servo Saver Feder rot (1St)

06732/05 Sicherungsscheibe 5mm (15St) 68326 Mutter fir Servo Saver (1St)

06733/06 Gewindestift M6x6 (15St) 68327/02 Spannhdilse fir Feder (1St)

06734/01 Polyamid Scheibe 3,2 mm (15St) 68328 Distanzscheibe (1St)

06734/04 Scheiben 4,3mm (15St) 69240 Servo Halterung (1St)

06734/05 Scheiben 5,3mm (15St) T1234 Ladegerat Wizard X6S (1St)

06734/06 Scheiben 6,4mm (15St)

-15 -

COPYRIGHT T2M 2016 €



FUN CROSS
SPORT E

T2M SAS

ZI - Avenue André Gouy - BP 30006
57381 FAULQUEMONT CEDEX
Tél: +33 (0)3 87 29 25 20

Fax : +33 (0)3 87 94 37 22

info@t2m.tm.fr
www.t2m-rc.fr

Pieces détachées

www.fg-modellsport.com

HOBBY MODELLBAU Vertriebs GmbH
Winterbergstrale 24a
66119 SAARBRUCKEN
Telefon : 0681-51733
Telefax : 0681-51735
hobby@t2m.tm.fr
www.t2m-rc.fr/de
www.fg-modellsport.de

®

Radio control

Racing cars

03024 Rondelles plastiques (4pcs) 06738/03 Ecrou Nilstop M3 (15pcs)

06011 Protection latérale (2pcs) 06738/04 Ecrou frein M4 (15pcs)

06013 Epingles carrosserie (10pcs) 06738/05 Ecrou Nilstop M5 (15pcs)

06022/01 Gaine antenne + support (1pc) 06738/06 Ecrou frein M6 (15pcs)

06026/01 Pas inverse M4x51mm (2pcs) 06739/04 Ecrou M4 (15pcs)

06029/08 Chapes M8 (4pcs) 06745 Rondelle 10x16x1 DIN 988 (10pc)
06031/01 Arceau Fun Cross Sport E (1pc) 07088 Coupelles amortisseurs (2pcs)
06034/01 Piece plastique d'arceau (2pcs) 07091 Axe amortisseur long (1pc)

06038 Rondelles fixation (4pcs) 07092 Support ressort 97 (2pcs)

06040/06 Roulement 10x22x6 étanche (2pcs) 07093 Joint silicone 97 (12pcs)

06047/01 Pignon acier 15 dents (1pc) 07100 Jeu clips reglage de chasse (16pcs)
06048 Couronne acier 48 D (1pc) 07102 Axes triangles AV (2pcs)

06050 Support couronne inter. (1pc) 07153 Entretoise supp. Carrosserie (3pcs)
06051 Silent blocks (4pcs) 07573 Emetteur (1pc)

06052 Couronne inter.48 dents (1pc) 07902 Moteur Brushless 1300KV (1pc)
06063/06 Roulement 12x28x8 (2pcs) 07909 Contréleur Brushless 150 AMP (1pc)
06064 Carter différentiel (1pc) 07909/01 Carte de programmation (1pc)
06065/01 Couvercle diff. Plastique (1pc) 08462/01 Entretoise 6x5mm (4pcs)

06066/02 Pignon conique A renforcé (2pcs) 08514/08 Bagues d'arret (4pcs)

06067/02 Pignon conique B renforcé (2pcs) 10027/07 Chapes 10mm M7 (4pcs)

06068 Axe différentiel (1pc) 60130/02 Spoiler noir (1pc)

06069/01 Noix de cardan (1pc) 60230 Pare-chocs AV Buggy (1pcs)

06075 Axe triangle sup AR (2pcs) 60239 Piéce arceau long (1pc)

06077 Fusée AR (2pcs) 66201 Chassis WB535 électrique (1pc)
06077/05 Rotules+Vis (2pcs) 66210 Carter protection différentiel (1pc)
06077/08 Entretoise fusée roue (2pcs) 66212 Renfort de cellule arriere (1pc)
06078/06 Roulement 8x22x7 (2pcs) 66217 Pignon acier 14 dts (étroi (1pc)
06079 Noix cardan de roue (1pc) 66222 Axe poulie tension (1pc)

06081/01 Billes acier 5/10x15 (4pcs) 66223 Poulie tension (1pc)

06089/01 Piston KS 2 trous (2pcs) 66235/01 Carter de courroie inferieur (1pc)
06094/01 Ressort AR Stadium (1pc) 66236/01 Carter de courroie superieur (1pc)
06095/01 Ressort amortisseur AV (2pcs) 66244/01 Chapes 7mm M4 (8pcs)

06107 Carré roue alu 9,5mm (2pcs) 66245 Rotules 7mm (4pcs)

06107/01 Carré roue alu 14mm (2pcs) 66260/02 Maintien barre antiroulis (2pcs)
06155/02 Sticker Fun Cross Sport (1pc) 66271/06 Roulement 17*26*7mm étanche (2pcs)
06155/03 Carrosserie Fun Cross Sport E (1pc) 66287 Support amortisseur Buggy (1pc)
06481/01 Corps amortisseur long 1/6 (1pc) 66291/02 Bouchon amortisseur M20/M5 (2pcs)
06481/05 Joint amortisseur (2pcs) 66291/05 Fixation amortisseur long inf. 4WD (2pcs)
06481/06 O Ring 15x1Tmm (4pcs) 66291/07 Bague réglage amortisseur 20mm (2pcs)
06482/01 Corps amortisseur court (1pc) 66514 Entretoise réduct. 18mm (1pc)
06540 Boitier récepteur (1pc) 66515 Support moteur grand 4WD Fun Cross Sport E (1pc)
06544/01 Cable de charge pour pack Li-Po (1pc) 66516 Palier transmission Fun Cross Sport E (1pc)
06546/04 Eléments Ni-Mh 1,2V/800 mAh (4pcs) 66517 Plague transmission Fun Cross Sport E (1pc)
06556 Power pack FG Li-Po 2S 7,4V/6000 mAh 60C (1pc) 66520 Maintien accu Fun Cross Sport E (5pcs)
06557 Chargeur Wizard Box (1pc) 67200/01 Jantes Léopard blanche (2pcs)
06567 Velcro (2pcs) 67214/02 Pneus mini block M + insert (2pcs)
06597/01 Servo ST2605 30kg (1pc) 67214/03 Pneus mini block H + insert (2pcs)
06710/19 Vis taraudeuse 2.9*19mm (20pcs) 67220/01 Insert pneus mini pin (2pcs)
06712/16 Vis auto taraudeuse 4,2x16mm (20pcs) 67229 Pas inversé M7x102mm (2pcs)
06714/09 Vis auto taraudeuse 2,9x9,5 (15pcs) 67244/02 Section arceau 10x80mm (2pcs)
06714/13 Vis auto taraudeuse 2,9x13 (15pcs) 67247 Entretoise 10x28mm (2pcs)
06714/19 Vis auto taraudeuse 2,9x19 (15pcs) 67250 Support aileron (2pcs)

06716/09 Vis auto taraudeuse 4,2x9,5 (15pcs) 67251 Inclinaison aileron (2pc)

06716/16 Vis auto taraudeuse 4,2x16 (15pcs) 67260/07 Maintien barre antiroulis (2pcs)
06716/19 Vis auto taraudeuse 4,2x19 (15pcs) 67267 Tirant triangle supérieur (2pcs)
06716/22 Vis auto taraudeuse 4,2x22 (15pcs) 67336/01 Protection amortisseur (2pcs)
06716/32 Vis auto taraudeuse 4,2x32 (15pcs) 67525 Triangle inférieur arriere (2pcs)
06718/06 Vis tete fraisée M4x6 (10pcs) 67525/01 Support amortisseur FUN CROSS (2pcs)
06718/08 Vis cruciforme M4x8 (10pcs) 67530 Support amortisseur AR (1pc)
06718/16 Vis Torse M4X16 (10pcs) 67535 Support différentiel gauche (1pc)
06718/20 Vis tete fraisée M4x20 (10pcs) 67536 Support différentiel droit (1pc)
06720/25 Vis BTR M4x25 (10pcs) 67539 Renfort sauve servo (1pc)

06720/30 Vis tete fraisée M4x30 (10pcs) 67561 Barre antiroulis (1pc)

06722/14 Vis tete fraisée M5x14 (10 pcs) 67565 Triangle inférieur avant (2pcs)
06722/30 Vis tete fraisée M5x30 (10pcs) 67577 Cardan 130,5mm (1pc)

06722/35 Vis tete fraisée M5x35 (10pcs) 67584 Renfort cellule AV (1pc)

06723/16 Vis téte fraisée M6x16 (10pcs) 68216 Axe transmission (1pc)

06724720 Vis CHC M3x20 (10pcs) 68225 Triangle AR sup. (2pcs)

06725/20 Vis CHC M4x20 (10pcs) 68250/01 Cellule AV gauche (1pc)

06725/25 Vis CHC M4x25 (10pcs) 68251/01 Cellule AV droite (1pc)

06726/16 Vis CHC M5x16 (10pcs) 68255 Fermeture de cellule 4WD (2pcs)
06726/25 Vis CHC M5x25 (10pcs) 68266 Triangle sup AR 4WD (2pcs)
06727/40 Vis CHC M6x40 (5pcs) 68268 Axe triangle inf. AV (2pcs)

06728/03 Vis BTR sans tete M3x3 (15pcs) 68270 Fusée roue AV 4WD (1pc)

06730/05 Vis BTR sans téte M5x5 (15pcs) 68271 Ecrou fixation fusée (2pcs)

06730/20 Vis BTR sans tete M5x20 (15pcs) 68276 Noix cardan cotée roue (1pc)
06730/30 Vis BTR sans tete M5x30 (15pcs) 68323/03 Sauve servo A/B 80° (1pc)

06731/08 Vis M4x8 (15pcs) 68324/01 Axe sauve servo (1pc)

06732/03 Circlips acier 3,2mm (15pcs) 68325 Ressort sauve servo rouge (1pc)
06732/05 Circlips acier 5mm (15pcs) 68326 Ecrou réglagle sauve servo (1pc)
06733/06 Vis BTR sans téte M6x6 (15pcs) 68327/02 Piece mise en tension ressort (1pc)
06734/01 Rondelle 3,2mm (15pcs) 68328 Entretoise (1pc)

06734/04 Rondelle acier 4,3mm (15pcs) 69240 Support servo (1pc)

06734/05 Rondelle 5,3mm (15pcs) T1234 Chargeur Wizard X6S (1pc)
06734/06 Rondelle acier 6,4mm (15pcs)

-16 -

COPYRIGHT T2M 2016 €



FUN CROSS
SPORT E

T2M SAS

ZI - Avenue André Gouy - BP 30006
57381 FAULQUEMONT CEDEX
Tél: +33 (0)3 87 29 25 20

Fax : +33 (0)3 87 94 37 22

info@t2m.tm.fr
www.t2m-rc.fr

Spare parts

www.fg-modellsport.com

HOBBY MODELLBAU Vertriebs GmbH
Winterbergstralle 24a
66119 SAARBRUCKEN
Telefon : 0681-51733
Telefax : 0681-51735
hobby@t2m.tm.fr
www.t2m-rc.fr/de
www.fg-modellsport.de

®

Radio control

Racing cars

03024 Plastic disks (4pcs) 06738/03 Self-locking hexagon nut, M3 (15pcs)

06011 Side guards I./r. each (2pcs) 06738/04 Self-locking hexagon nut, M4 (15pcs)

06013 Body clips, 10pcs. 06738/05 Self-locking hexagon nut, M5 (15pcs)
06022/01 Flexible aerial and mount (1pce) 06738/06 Self-locking hexagon nut, M6 (15pcs)
06026/01 Rods M4x51mm (2pcs) 06739/04 Hexagon nut M4 (15pcs)

06029/08 Ball-and-socket joint for M8 (4pcs) 06745 Shimrings 10X16X1mm, (10pcs)

06031/01 Roll Cage, Fun Cross Sport E (1pce) 07088 Volume compensation f.shock absorb. (2pcs)
06034/01 Plastic part f. stiffening brace (2pcs) 07091 Shock piston shaft long (1pce)

06038 Engine mount washers (4pcs) 07092 Spring plate (2pcs)

06040/06 FG ball bearing 10x22x6 sealed (2pcs) 07093 Silicone O-ring (12pcs)

06047/01 Steel pinion 15T (1pce) 07100 Adjusting clips for front axle (16pcs)

06048 Steel gearwheel 48 teeth large (1pce) 07102 Front wishbone pin (2pcs)

06050 Plastic gear carrier 60 mm (1pce) 07153 Ext. rear body mount distance (3pcs)

06051 Dampening rubber (4pcs) 07573 Transmitter (1pce)

06052 Plastic Gearwheel 48T (1pce) 07902 Brushless motor 1300KV (1pce)

06063/06 Ball bearing 12x28x8 sealed (2pcs) 07909 150A Brushless controller (1pce)

06064 Differential housing (1pce) 07909/01 Program card (1pce)

06065/01 Plastic diff. cover (1pce) 08462/01 Plastic bush 4/6x5mm (4pcs)

06066/02 Diff. gearwheel A reinforced (2pcs) 08514/08 Collet set 4mm (4pcs)

06067/02 Diff. gearwheel B reinforced (2pcs) 10027/07 Ball-and-sock.joint T0mmM?7 ,length. (4pcs)
06068 Bevel differential gear axle (1pce) 60130/02 Rear spoiler black (1pce)

06069/01 Diff.driving axle, pluggable (1pce) 60230 Front bumper OR (1pce)

06075 Rear upper wishbone pin (2pcs) 60239 Plastic brace long, (2pcs)

06077 Rear upright raised I./r. (2pcs) 66201 Alum Chassis WB 535 Fun Cross Sport E (1pce)
06077/05 Steel ball 10x13 for rear upright (2pcs) 66210 Rear axle cover 4WD (1pce)

06077/08 Distance bush for rear upright (2pcs) 66212 Alum.connection rod gear 4WD (1pce)
06078/06 FG ball bearing 8x22x7 sealed (2pcs) 66217 Steel gear wheel 14t. Narrow (1pce)

06079 Rear driving axle (1pce) 66222 Bearing shaft f. tension. pulley housing 4WD (1pce)
06081/01 Ball 5/10x15 M5 (4pcs) 66223 Plastic bearing seat 4WD (2pcs)

06089/01 Plastic shock piston 2-hole (2pcs) 66235/01 Lower part belt channel, 530 (1pce)

06094/01 Damper spring rear Stadium 66236/01 Upper part belt channel, 530 (1pce)

06095/01 Damper spring front 66244/01 Ball-and-socket joint 7mm f.M4, 30mm (8pcs)
06107 Alum.square wheel driver 9,5mm (2pcs) 66245 Steel ball 7mm (4pcs)

06107/01 Alum.square wheel driver 14mm/M6 (2pcs) 66260/02 Plastic brace f. stabi long 3/4mm twisted (2pcs)
06155/02 Sticker FUN CROSS SPORT (1pc) 66271/06 FG ball bearing 17x26x7mm sealed (2pcs)
06155/03 Body FUN CROSS SPORT E (1pc) 66287 Front alloy shock mount OR Buggy 4WD (1pce)
06481/01 Alum.shock abs. housing @20mm , long (1pce) 66291/02 Shock absorber seal M20/M5 (2pcs)

06481/05 Sheet gasket (2pcs) 66291/05 Lower shock retaining, long 4WD (2pcs)
06481/06 O-ring 15xTmm (4pcs) 66291/07 Plastic adjusting rings 20mm, w.O-ring (2pcs)
06482/01 Alum.shock abs. housing @20mm, short (1pce) 66514 Reducing bush 10/8X18mm (1pce)

06540 Receiver box (1pce) 66515 Motor mount 4WD large (1pce)

06544/01 Charging cable for Li-Po pack (1pce) 66516 Transmission plate Fun Cross Sport E (1pce)
06546/04 Single storage battery Ni-Mh 1,2\//800 mAh (4pcs) 66517 Alum. baseplate Fun Cross Sport E (1pce)
06556 FG Power pack Li-Po 2S 7,4V/6000 mAh 60C (1pce) 66520 Battery Holder Fun Cross Sport E (5pcs)
06557 Charger Wizard Box (1pce) 67200/01 Off-Road wheel 2011, Leo 1:6, white (2pcs)
06567 Velcro strip for cables (2pcs) 67214/02 Mini block M / OR tires, inserts,wheels (2pcs)
06597/01 Servo ST2605 30kg (Tpce) 67214/03 Mini block H / OR tires, inserts,wheels (2pcs)
06710/19 Countersunk screws 2.9*19 (20pcs) 67220/01 Tire inserts foamed f.pin / block tires (2pcs)
06712/16 Counters.sh.met.screws,4.2x16mm (20pcs) 67229 Turnbuckle right/left M7 x 102mm (2pcs)
06714/09 Pan-head tap.screws, 2.9x9.5mm (15pcs) 67244/02 Plastic brace @10 x 80mm (2pcs)

06714/13 Pan-head tap.screws, 2.9x13mm (15pcs) 67247 Distance bolt @8 x 30mm (2pcs)

06714/19 Pan-head tap.screws, 2,9x19mm (15pcs) 67250 Wing mount rear Leo (2pcs)

06716/09 Pan-head tap.screws, 4,2x9.5mm (15pcs) 67251 Adjustment part wing mount (2pce)

06716/16 Pan-head tap.screws, 4.2x16mm (15pcs) 67260/07 Guide f.front stabi 4mm Leo 4 (2pcs)

06716/19 Pan-head tap.screws, 4.2x19mm (15pcs) 67267 Wishbone thread rod M10/M8 x 108mm (2pcs)
06716/22 Pan-head tap.screws, 4.2x22mm (15pcs) 67336/01 Damper protections (2pcs)

06716/32 Pan-head tap.screws, 4.2x32mm (15pcs) 67525 Rear lower plastic wishbone, Leopard (2pcs)
06718/06 Counters.screw w.cross rec.M4x6mm (10pcs) 67525/01 Front lower damper mount (2pcs)

06718/08 Counters.screw cross rec., M4x8 (10pcs) 67530 Rear plastic damper plate, Leopard (1pce)
06718/16 Counters. screw W.Cross (10pcs) 67535 Plastic rear axle mount left Leopard RTR (1pce)
06718/20 Counters.screw w.cross rec.M4x20mm (10pcs) 67536 Plastic rear axle mount right Leopard RTR (1pce)
06720/25 Rec.counters. head screw M4x25mm (10pcs) 67539 Plastic servo saver bridge Leopard RTR (1pce)
06720/30 Recessed countersunk screw M4x30mm (10pcs) 67561 Stabilizer 4mm, 178mm long (1pce)

06722/14 Rec.counters.head screws,M5x14mm (10pcs) 67565 Front lower plastic wishbone, Leopard (2pcs)
06722/30 Rec.counters.head screws,M5x30mm (10pcs) 67577 Driving shaft 134mm (1pce)

06722/35 Rec.counters.head screws,M5x35mm (10pcs) 67584 Reinforcing plate f.fr.-axle Leopard RTR (1pce)
06723/16 Rec.counters.head screws,M6x16mm (10pcs) 68216 Gear shaft 4WD (1pce)

06724720 Socket head cap screws M3x20mm (10pcs) 68225 Rear upper plastic wishbone 4WD (2pcs)
06725/20 Socket head cap screw M4x20mm (10pcs). 68250/01 Plastic front axle housing left,1:6 (1pce)
06725/25 Socket head cap screw M4x25mm (10pcs) 68251/01 Plastic front axle housing right, 1:6 (1pce)
06726/16 Socket head cap screw M5x16mm (10pcs) 68255 Cover cap ball bearing f.front axle hous. (2pcs)
06726/25 Socket head cap screw M5x25mm (10pcs) 68266 Front upper plastic wishbone 4WD (2pcs)
06727/40 Sock. head cap screws 8.8,M6x40mm (5pcs) 68268 Front lower wishbone pin 106mm (2pcs)
06728/03 Headless pin M3x3mm (15pcs) 68270 Front plastic upright 4WD (2pcs)

06730/05 Headless pin 45 H, M5x5mm (15pcs) 68271 Fixing nut f. front upright (2pcs)

06730/20 Headless pin 45H,M5x20mm (15pcs) 68276 Front driving axle 4WD (1pce)

06730/30 Headless pin M5x30mm (15pcs) 68323/03 Servo saver A/B, 80° (2pcs)

06731/08 Tallow-drop screw M4x8mm (15pcs) 68324/01 Servo saver axle 2010 (1pce)

06732/03 Retain.washers-spring steel 3.2mm (15pcs) 68325 Servo saver spring red 2,0mm (1pce)
06732/05 Retain.washers-spring steel, 5mm (15pcs) 68326 Nut M10 f. servo saver (1pce)

06733/06 Headless pin, M6x6mm (15pcs) 68327/02 Tension sleeve f.servo saver 2011 (1pce)
06734/01 Washers, 3,2mm (15pcs) 68328 Disk f. tension sleeve (1pce)

06734/04 Washers, steel 4.3mm (15pcs) 69240 Plastic servo retainer big, (1pce)

06734/05 Washers, steel 5.3mm (15pcs) T1234 Charger Wizard X6S (1pce)

06734/06 Washers, steel 6.4mm (15pcs)

-17 -

COPYRIGHT T2M 2016 €



